358

Model 118

Compact Tractor
Parts Catalog

- P
CASECOoITINASTISONL. CGOND



CASE MODEL 118
COMPACT TRACTOR
Parts Catalog No. 1227

,,,,,,,

Leitch 2500 9-72 v

PRICE 75 CENTS
S~

it casecoltingersoll.com




CASE MODEL 118 COMPACT TRACTOR

TRACTOR MODEL AND
SERIAL NUMBER

AR
ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

118 TRACTOR

C19070

SERIAL NUMBERS




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column andare fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine makeitnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

iIndented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are 'indentedin descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -rear steering .......c0000000600..1
28 A 56208 SOCKET ASSY -rearcylinder . .. . ... ............ 1
29 A 55956 PLUG - adjusting, socketassy . ..........c.0...1
30 A 55957 SEAT - socketball. ....... et e et 2
31 A 56210 SPRING = s0cket . . .. .. .. . .. .. . i ittt e mnnnn 1
32 A 56209 SEAT - Socket SpTINg . .. .. v vt v i v e v vevsnasas 1
33 G 45175 CLAMP ASSY -socketassy. ........c.vvvvneunn. 1
16- 836 BOLT -~ 1/2" x2-1/4" N.F.HEX. + « v e e 0 o v oo vovnns 1
34 132- 104 PIN - cotter, 3/16" x 3" . . .......... e e e e s e e e 1
35 A 55889 STUD - ball,socket & cylinder . ... ... .o o v v ennao. 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . . . ... ..o ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . .. .. i i ittt e e e eennenn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

ingersoll.com




ALPHABETICAL INDEX
ENGINE SECTION

AirCleaner e ccs s e oo s o oo essasaasns 11
Battery +cs-ece et ccscesccereasass 31
Breather, Crankcase s eocesesecacnas 7
Camshalft
Carburetor « sessssecocesevesess]]al3
Connecting Rod ¢+ ¢ v e eesnsvecnsssees 5
Crankshaft
CylinderB].OCk R EEEE e 5
Cylinder Head s+ s s cacanvnvesoes 17
Electrical System s s+ 0o e e s eseeas 31-33
- Engine Block & Attaching

Parts
Exhaust System
Filter, Breather

LRI I I R L B I TR S S S N ) 5

® 8 P 0 0 s s 0 s N s e e es e 5

.0..060000000.0.....5-7—9

® 8 8 6 0 0 60 08 460000 00 7

S % 8 28 00 00 00 st 11

Flywheel ...
Fuel Strainer .
Fuel System . .
Gasket Kits  » »
Governor . ..
Muffler « 0o 0 0
Qil Pan e« s o
Piston -+ ¢4«

e o & 0

s o e+ &

.

3 .
. .
. -
3 .

» e s e
¢« & o .

. e e

.0
. e
LR ]

)
.
.
.

Points, Breaker Contact

Spark Plug
Starter

e 6 2 0 00 00

® ¢ % s 0 08 a0 s o0

Ta.nk,FLlel."l‘....
Throttle Linkage + « « « »

Valves

® o 0 08 & 4 e

BASIC TRACTOR SECTION

Axle, Front + e v s e e veeecoaonceseens2l
Axle,Rear « s e oo cocscncoceasaseae 2l
Baffles & Shrouds s ¢ se e o eeeeenease 7-9
Brakesoooo.oo.a-.ooo.o.o..o-ooo23
Decals s e v 0 assaceocesseascscscasesdd
Electrical System ««ceecceesese. 31-33
Fenders ¢ e e e v o e eceneceoscscnanseeas 17
Frame e ecceccs oo veovseecssescsesaselb
Grille <« s s e s o6 s c0asssensacassessceslh
Hitch s e s s s s e e s ese s sesvesssneld
Hood L P 1)

Hydraulics s+ «s e o0

Implement Lift

* s e

Model G14 Weight Box
Model J6 Headlamp Kit
Plate, Engine Mounting

PTO Clutch

Seat, Operator's
Steering Wheel & Gear

Tool Tray
Transmission

*» o s e

“ & o 0 00 s

0 98 00

Wheels, Front & Rear

¢« o s 0

« o * ¢ o & v s = e

¢ o » e
* & ¢ = s & o s * & =

¢ = 8 e 8 6 @ o & .

e o & ¢ & * & o s .

* & & B e e » e » @

*® e =& s e & & v e
® e & & ® 8 s » v »

® & » s e & e = e
e » & 2 e e o & 8 e @

*® ® o o &« @ @« o ® »
s ® ¢ ® a & & v o

¢ @ o a2 a + 8 e ®» s »

. - .

e & & e

e o 5 9 & & 3 ° 8 o

*» 8 o & & ° o a2 s »

¢ % & B & e * o s @
e ® & 8 * e & * s v 9
s ® e » B e e s s w o
*« ®» & ® e & 8 2 s 8

e o & » 2 & ¢ s =

e ¢ & 2 e & » e o » @







CASE MODEL 118 COMPACT TRACTOR
C19070 ENGINE

REF. PART NO, DESCRIPTION REQ'D
1 BR 390640 BLOCK ASSEMBLY -~ short =<«-+sessccreccrcecccocecs |
2 BR 350380 BLOCK - cylinder, stripped R A R R |
3 BR 295962 BUSHING - cylinder s sseseocncscvecrcreccnce |
4 BR 294606 SEAL -0il *++*rcsecececetsnsossccsssanass ]
5 BR 230927 BUSHING - governor shaft =ccecseccercescreca.
6 BR 66768 PLUG - oil filler R I S R I I |
7 BR 270538 GASKET - carburetor mtg, =-+*sccscsccccrrercerecs. 1
8 221~ 13 CRANKSHAFT sccccectnceancsscssccascsscososs |
9 BR 261038 CRANKSHAFT e -ccctosccccscansccsanarssans ]
10 BR 298616 OIL PAN ASSEMBLY scetcecscccceccscccorracss ]
11 BR 295963 BUSHING -~ oil pan =+ +c s esceccccccncenasees 1
12 BR 298923 SEAL - oil L I |
13 BR 27750 GASKET - oil pan 1/64" ceccecvecececccocscecas 1
14 BR 93585 SCREW -oil panmtg, *e+cseccecccccccssssnsace 4
15 BR 390347 PISTON ASSEMBLY - standard =+=--¢=-sccscececssnces ]
15 BR 390348 PISTON ASSEMBLY - .010 oversizesc-cccsvesceccceccs ]
15 BR 390349 PISTON ASSEMBLY - .020 oversize <sescccccccesscccs |
15 BR 390350 PISTON ASSEMBLY - 030 oversize «c¢ceccececnceases 1
16 BR 299569 RING SET - standard s cscscesacccrccconscnsccsn ]
16 BR 299570 RING SET - 010 oversize ¢«scscccecccrccncccacccse |
16 BR 299571 RING SET - .020 oversize *esersceecovecccsnrccces |
16 BR 299572 RING SET - 030 oversize s+ -ccsrrcescsncnccnccs 1]
17 BR 295840 PIN ASSEMBLY - piston, standard «s-c-ccccecececas 1
17 BR 295841 PIN ASSEMBLY - piston, .050 oversize ec-ccccceccsecs 1
18 BR 298614 BRACKET ASSEMBLY - governor gear & oil slinger .... 1
19 BR 270430 GASKET - cylinderhead «ecccceeccsnescocssacss 1
20 BR 390402 CONNECTING ROD ASSEMBLY « ¢ cccecoccassve=ssa 1
21 BR 222114 LOCK - connecting rod bolt ceseeceevvvrsscrecsas 1
22 BR 92659 BOLT -connecting rod + c e cvocveecessvssscoccens 2
23 BR 27803 GASKET - valveE COVEr e o s o e s e oansoacsosossnnnennes 1
24 BR 390419 VALVE - exhausSt e s cc et e ecoccceansenscccscsesns 1
25 BR 93630 LOCK -~ exhaust valve cececeececencecccncrccces 2
26 BR 292260 ROTATOR -exhaustvalve s e cececesescsncsancnass 1
27 BR 261055 VALVE -intake +ccsvecveosececaossnssasocssasecs 1
28 BR 221596 KEEPER - intake valve « e cececececncccncscnnncsse 1
29 BR 65906 SPRING - intake valve «-s e o s o nosovoossasansconsee 1
30 BR 26828 SPRING ~ exhaust valve e+ ecevececocecccecncaiecs 1
31 BR 260933 TAPPET =ValVE e s s et ecensvecsecnsssssscscocscsas 2
32 BR 210728 GEAR - CQIll e s o eoocensscevesassncnscaceacnsas 1
33 BR 230759 SHAFT - gOVernor leVer «.ecceceececenoacosossonces 1
34 136- 103 PIN-HAil e e ceeceevscceccccsovonsassscocsnens 1
35 A 27795 RETAINER v cceeoenncansnscccsvsosesncsssesnas 1
36 BR 221898 BAFFLE -cylinder «.seceeecceenecasavonsoseas 1
37 BR 93163 SCREW -bafflemtg, «ceeossoossssasacoansanaas 1
38 BR 222117 COVER - breaker pointS ««ecesceveoscsssccscsesss 1
39 187- 1041 SCREW ~ sems ceas e nseesesseresesecsnssnsne 2

Printed in U.S.A, August 1972




J
d

(i




CASE MODEL 118 COMPACT TRACTOR
C19070 ENGINE

REF, PART NO, DESCRIPTION REQ'D
40 BR 299848 BREATHER ASSEMBLY - crankcase ¢ esssccecesncenncon
41 BR 280005 TUBE - breather S R I s s o mos
42 BR 93536 SCREW -~ S€NIS * v s ¢ =2 e s sessoatssensesean EEEEEEE
43 BR 211778 HEAD-cylinder ................ e s s eseas e naess
44 BR 93210 BOLT - cylinder head, 2-9/32" «+....... sesseceann .o
45 BR 93211 BOLT - cylinder head, 2-21/32" + -+ ccoecevecnnan ceeen
46 BR 390180 FLYWHEEL «cccacesecccecaca s s s s s s e e s e ee o en
47 BR 61760 KEY -flywheel scccececcoccosrunneccecccscccenas
48 BR 220865 WASHER ~ Spring e -scovecccscccccssecce sea oo
49 BR 221796 SCREEN - flywheel +:ccecceeenn s s eceesesnensens s
50 BR 93042 SCREW -~ SEITIS o o v ¢ e o s cnocssstsscncosansassascscsnssens
51 BR 211383 HOUSING - screen mounting ++eescecevececcoaca ceseen
52 BR 222277 COVER - screen housing « s s e s eesoeeeesas cececene
53 BR 260971 LINK ~ ZGOVEINOT = e » e cocnsesnco s mreseveccscccacnnne
54 BR 261129 SPRING - ZOVEITIOT  + o s e as oo esssocsccnnacssnnsaocs
55 BR 261117 JINK ~ ChOKE o oo o s s 060 0s06se0seceessannenesncesaes
56 BR 390662 PLATE - governor control «« s s e et e cevevennccecncss
57 BR 221559 WASHER - governor lever « «scececesesssse sesresssans
58 BR 93572 SCREW - governor lever ececescceoosean ®aas s s s 00000
59 BR 221535 CLAMP ¢ ¢ oo s e ovsoesscenae c s s e s e s eesesnnsanea
60 BR 93496 SCREW = SENIS » = o s v o0 0 s 000 ssossesssnosssncsssaecas
61 BR 298303 LEVER ASSEMBLY - gOVEINOYT « « ¢ ¢+ c s s s o v ecc o teeeen
62 BR 220680 WASHER - #10 er et e csecsceaccacascan sesesos s
63 11- 312 BOLT - #l0NCroundhead «+se¢rsccccencsacoccess
64 129- 7 NUT ~# 10 NC heX s e coveosoeesccssanansnsnsesnas .
65 BR 221760 GUIDE = Qir e+ e c e o s s e ce e vansmsesoconnessasasasaes ..
66 BR 260584 SPRING - governor link ees+ceeceosesa e eesecrsensann
67 BR 91920 SCREW - #8x5/8"flathd. mach, s e s s e st evacescsananse
68 193- 25 LOCKWASHER - # 8 internal tooth « ¢ + + ¢ « » R I “ee
69 BR 66554 COLLAR - insulating «ecs«««.- sectecassrsecrrencana
70 BR 66068 WASHER - insulating e =cecceccecocccecsccscancsecas
1 129- 6 NUT - #8 NChex °*°*°°*°***crcsrcee e e es 0o e a0 s 0
72 BR 299500 WmE-grOul'ld @ & B B O 4 S S S S O P eSS S SRS E e e e
73 BR 390918 MUFFLER - EXhaU.St ® 8 B & &5 &6 P @ 6 6 8 0 9 B B G 4SS 0SB e eSS -
74 BR 221885 SHIELD-heat .............. ® & 9% 5 02 6 s P oo
75 BR 222263 LOCK-ScreW ...... e F e E S P e s e s e A s e
76 BR 93704 SCREW - muﬁler ® 8 8 8 8 0 8 5 4 ° P E ® S e e e e s e e B
77 BR 390693 STATOR - alternator .................... « o 00 8 o8
78 BR 230976 BUSHING-Stator .......... 2 6 ° 9 0 s 0 008 8 s aes 0 e
79 BR 93621 SCREW—Statormtg. ® % 6 8 5 8 060 68 0 60 0P e e e e
80 BR 222211 BRACKET - fuse holder " **-°*°"*"°*°***ssrsrcreocccne b
81 BR 93536 SCREW - bracket mtg. ........... oo v e e * s a0 e e
82 BR 220680  WASHER - bracket mtg, *-*-*+=-t+oserooocsanconnss
83 BR 222212 RETAINER - wire P I N R A A R R -
84 BR 93438 SCREW - retainer L T A A A A I ® e 00 a 00000

Printed in U,S.A, August 1972

o b b b e S bk DN bbbk bk ek DD P beb DN bbb b e b b b b b e b b et b b b b i e R QO DN




()R

O




CASE MODEL 118 COMPACT TRACTOR
C19070 ENGINE

REF, PART NO, DESCRIPTION REQ'D
85 BR 390892 RECTIFIER - alternator .. ccsverevececoccecnnasee 1
86 BR 93621 SCREW = rectifiel' « o s e et e v cacossonceas cs o e evane . 1
87 BR 298968 COILASSEMBLY ¢ ¢t o ceonncecnsocccnssnnsoccasas 1
88 BR 93381 SCREW - coil mtg. P s s s ecesscccrsssesassacsesnsecs 2
89 BR 221907 CLIP - wire e ecee. tesecessesersecsssenennnssnes 1
90 BR 66538 INSULATOR - spark plug « « .. csesececas cseenosoa . 1
91 M 20677 SPARK PLUG c¢ccoseaan es e s e csanae seeeoneansnce 2
92 BR 299543 GEAR - TiNg ++cccsctecesncssvssnacssccosansansne 1
93 BR 390233 SHIELD‘Starter LR RN S P R " e s e o0 s 00 1
94 BR 93410 SCREW -shieldmtg, «cccoecocecccnsoscsconsonsacoee 2
95 BR 299392 HOUSING - bDIOWEr + s sceseevscsscencsssccoseanaeas 1
96 BR 93158 SCREw-blowerhOUSi-ngmtg. LI I I T S S 4
97 BR 221901 BAFFLE-cyljnderhead L I R I N R R 1

BR 299571 KIT - engine gasket (includes items 7,13,19&23) ..... P |

Printed in U.S.A. August 1972




10




S

CASE MODEL
FUEL SYSTEM

REF. PART NO.
1 C 15519
2 C 15174
3 173- 215
4 129- 504
5 C 10657
6 C 19074
7 214- 103
8 C 11529
9 C 18206
10 C 15540
11 187- 1047
12 BR 390379
13 BR 270528
14 BR 93622
15 BR 93323
16 BR 270539
17 BR 270538
18 BR 390811

Printed in

U.S.A.

118 COMPACT TRACTOR

DESCRIPTION
TANK-er].-o-- ooooo ® & s ¢ 2 00 4 30 e s " o e 00
STRAP -~ tank s e e cecereavenceens
SCREW - round head mach. 1/4" x 1-1/4" ««c.c....

NUT - 1/4" sq.

ELBOW

FUEL LINE - 18"
CLAMP - hose

CAP - fuel tank

oooooooo L I L B I I T S I S N Y
® 8 0 6 v e e v e s e 00 s e w0
® ¥ 8 s s e 40 s a a0 e ea ® s 8 s e 00

CONTROL - choke and throttle «e.c et eeeeeas .
HANDLE - T .+ 4cctonceconsenaonnsea teeass
SCREW - self tapping Phillips head cesesanmee
CLEANER ASSEMBLY - QiT e vt v eveveconcnses

ELEMENT - air cleaner ....eecoeceeoaes .
SCREW -aircleaner ....e.eceeovoces esases
SCREW - air cleaner .........
GASKET - air cleaner .....c.cecececessceacas
GASKET - carburetor mounting etoennse ce o

CARBURETOR - (repairs page 13)

casecoltingersoll.com

o
2
o

------

o2 e v e

® ® 8 » 2 e s 0B e st e

August 1972

Prb b b b ek b b D b DD DO DD DD

1"

%







CASE MODEL

REF. PART NO,

LI W

OO =000 W —

10
11
12

BR 93357
41- 24
BR 27590
BR 220521
BR 292681
BR 26157
BR 23108
BR 93038
BR 91920
138- 251
BR 230896
BR 222010
BR 299762
BR 270538
BR 221986
BR 299650
BR 211712
BR 299707
BR 299096
BR 221995
BR 270511
BR 222014
BR 390684
BR 299740
BR 230932
BR 222027
BR 93572
BR 270382
BR 261116
C 10678
BR 299852

118 COMPACT TRACTOR

CARBURETOR

DESCRIPTION REQ'D
SCREW - carburetor mtg, ««.eceeceeecusocasa seseves 2
PLUG~-welch 2 evecerreeencenssoccasn cecessensensea 1
FILTER - carburetor drain + « e e v ¢ ¢ ¢ « » st s ecncesensa . 1
RETAINER - carburetor drain filter .. .c .o oceeoa. eenee 1
VALVE ASSEMBLY - carburetoridle..... sesesecssenaas 1
SPRING - throttle adj. <« .ceeee.n. ceseeccasssans e 1
BUSHING - throttle shaft c et e s et e csresscee neeesss 2
SCREW - throttle and choke mtg, .......... T
SCREW - #8 x 5/8" mach, ....... S aerececsnsananas . 1
PIN - throttlestop . -...cccc... cess e e cnansen e eves 1
PIN - float hinge «....... ces et csaseesens I |
VALVE - choke ...... s e et e s essseee sa P |
VALVE ASSEMBLY - needle ce st e e R |
GASKET - carburetor mounting -....... ctececnseenn 1
VALVE -throttle .« «c:cooooescaesn e s e s s cneseseeae . 1
SHAFT AND LEVER - throftle ««cce et ecnesacses I |
STOP-throttle « s e cecseceescscenscnses B |
FLOAT - carburetOr ++ cc oo eacaoecase T |
VALVE - fuel inlet assembly « +ee 0. cecsesacnenaan - 1
BOWL-float cecoeveococscean s e e s e s rascecana eees 1
GASKET - float bOWl ® 8 ® ¢ s 0 v E a e s e e e « ® ® s 8 0 0 . 1
WASHER -~ float bowl « ¢ e e vt e o enooeseesa ceecesscanossas 1
SHAFT AND LEVER - choke « s ¢ e 2. c e e reseacenan O |
NOZZLE - carburetor e O |
SCREW -=1N0ZZl€ - s e s s s s eevsconcces U |
BRACKET - carburetor - « c e s e v e e o e o« s ecs s e nscnces 1
SCREW - bracket mounting « - .-sceveveonsoscaanas e 2
WASHER - choke shaft s s e ee e ucesee e eana [ |
SPRING - choke retuUrn « « « c e c e o o « « » . 1
CONNECTOR - fuel pipe -..-. cesetecencscanann S |
KIT - carburetor overhaul ...¢ceeevvececas cesesness 1

ENGINE MOUNTING PLATE

C 19012
164- 543
C 16752
192- 20
129- 102
C 19073
C 19008
131- 1115
113- 2
192~ 19
195- 102
113- 3

Printed in U.S.A,

PLATE-eI‘gmemtg. LI I O L I I R I ® @ e s 00 s 0 .
SCREW - cap hex socket head 5/16" x 1-1/2" NC
WASHER - flat 5/16"

® ® e o800 as

LOCKWASHER - 5/16". .. ... Cec s et esesesnnceeanenn
NUT - 5/16" NChex «+e.. ... Ceeeectaeenssetenanna .
MOUNT -fleXbolt - o veeoeececcarsnseaaaas
SCACER + -t et eeeesnctsncnsnsnsoans seces s snens
LOCKNUT - 1/4" NChex ......... feetsetsaaneaens
BOLT -1/4" x5/8" NChex +.+.- Pee e s es s eesnesees
LOCKWASHER - 1/4" 2 ¢t veeoescennnnnsossannas
WASHER - 1/4"flat e+ esasecsonsscsaacess
BOLT -1/4"X3/4"NCheX «soesecenaas

August 1972

SR I R e L




14




1S

CASE MODEL 118 COMPACT TRACTOR
HOOD.FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 C 18479 FRAME-main ...cecevenneocon T |
2 C 18670 HOOD AND GRILLE ASSEMBLY . ¢t ¢ c ¢ v e vevvnnsveeansns 1
3 C 18664 COVER-PTO ....... et e recaecaee e eesesvesaces 1
4 C 18662 CLIP-hood hingeRH. .......... tevrssensnon eeses 1

C 18661 CLIP-hoodhinge LLH., .....00ceeteeconnan B |
5 113- 103 BOLT = 5/16"X1"NC . rivveevenececens csessacesas 4
6 192- 20 LOCKWASHER - 5/16", . it o vt eeveeans Pesssessseeses 2
7 129- 102 NUT - 5/16" hexNC ........ s et e s asansseean sesass 2
8 113- 207 BOLT - 3/8"X1"NC ...veeevecncocees cecesscnses 4
9 192- 21 LOCKWASHER - 3/8™. s vt o v anececenn T .
10 129- 103 NUT-3/8"NChéeX vv.evceuaan s e s eeccnssooea . -
11 C 18205 CHANNEL - instrument panel liner ........ ceseencesen 1
12 C 19069 LANYARD - hood e |
13 113- 4 BOLT - 1/4" x 1" NC crevsesan S eesscasssase essseas 1
14 192- 19 LOCKWASHER - 1/4" . .veeeaa ccecenacsesae ceesces 1
15 129~ 101 NUT-1/4"NChex ...... e s e e e stacseecna e s ecnses 1
16 C 17038 BUMPER - DIUE st vevnucoecnneeoecnssocnnnnanne 2
17 C 19112 PLATE - center ....veeeaacecoeasns tsesscencanae I |
18 187~ 1036 SCREW--/4"X1/2"selftapping e s eessessancas eeveses 4
19 C 15116 DRAWBAR .. cceveceevocaen sesecsecscsneses eeeses 1
20 NSS WEIGHT BOX - (optional - order as machinery 1tem) ceesees 1
21 113- 206 BOLT - 3/8" x3/4" NCheX essecensnsaana csesscacae 4

Printed in U,S,A, August 1972







CASE MODEL

REF, PART NO,
1 C 16129
2 Cc 15610
3 113- 122
4 C 14534
5 C 19118
6 113- 102
7 192- 20
8 129- 102
9 C 18702

Printed in U.S.A.

SEAT AND FENDERS

DESCRIPTION
SEAT ASSEMBLY ,....
MOUNT - seat, rubber , ,
BOLT - 5/16" x 1-1/2" NC
BUMPER - seat, rubber
BRACKET - hinge

BOLT-S/IG"X3/4"NChexooooooooooo

LOCKWASHER - 5/16"
NUT - 5/16' NC hex
FENDER AND SUPPORT

*« » e a8 8w e

® ® @ s s 0 0o 0

hex

ooooooooo

¢ ¢ 0 e v s o e

*« % o » a s a e

oooooooooooooooo ® a5 4 e 8t e

17

118 COMPACT TRACTOR

® 6 00 0 a2 000 a0 s e 1

® &4 5 5 4 006 0 8 0 am0a o 2

® 2 5 = 8 0 a6 0w b

August 1972




18




CASE MODEL

REF. PART NO,
1 C 18016
2 131- 1113
3 C 18015
4 C 15096
5 C 15097
6 126- 16
7 C 16245
8 111- 215
9 192~ 20
10 129- 102
11 195- 2069
12 C 15104
13 C 15105
14 219- 17
15 113- 103
16 195- 521
17 C 17235
18 C 17038
19 C 14201
20 C 12975
21 126- 16

Printed in U,S,A,

STEERING

DESCRIPTION

CAP - steering .

NUT-jams/B"NCheX @ & 8 0 8 s k6 60 e e ke n

WHEEL - steering

BUSHING - flanged nylon .. .ccececeoceces

SHAFT - steering

118 COMPACT TRACTOR

GEAR

ooooooooo S 5 2 8 a 06 00 206000800 s e

* ® o o 200 000

® 4 2 6 P a4 s st s e E e P e e e e e e e

KEY-WOOdruffs/le"xs/4" ® 9 ® 0% 0000 00 e e e e e an e a
BRACKET-'SteeI’ing DI A B R B R B B A N I BN A A A

BOLT - 5/16" x 3/4" NC, round head, square neck ZP
LOCKWASHER - 5/16" ZP ...
NUT -5/16"NCheX, ZP +cveeeeeeoenccoccns
WASHER - 5/8"plain, ZP . .. c.veeencccocannse

GEAR -~ steering

PIVOT - steering gear ......ecosss - .

FITTING - lube .
BOLT - 5/16" x 1"

WASHER-5/16"p1am,ZP ® 2 0 4 2 0 s ¢ 0 e

BUTTON - friction
BUMPER - plug .
WASHER - shim .
WASHER - 5/8"
CLIP - tinnerman

ooooooo
® ® & 6 2P 9 e s e e PO s E O L e e

® P % W B e s e s s e E SR SN S Se N EPE S IE SO eS
ooooooooooooo
® 6 8 & 2R o s e s use ® % 8 e 4 00 0P o o
NC heX, Z P 4 6 & B e 0 6 a4 s e s e s e e
ooooooo
oooooooo LR R A R I R T Y B B I B B B B I Y

® ¢ ® S5 2 5 8 P B 0 S OGS S OB AN S OE O S

LR B I L I I I L R I IR I

August 1972

19

REQ'D

1

[
quo—nm%mmwwwn#mwummwu







CASE MODEL 118 COMPACT TRACTOR

REF. PART NO.
1 C 15066
2 C 16946
3 C 16724
4 138- 2055
5 C 11906
6 219- 404
7 C 13106
8 C 12975
9 A 30881
10 132~ 311
11 C 15067
12 C 15113
13 C 15068
14 192- 23
15 129- 125
16 129- 325
17 C 16948
18 C 18626
19 131- 1127
20 T 33565
21 192- 20
22 113 103
23 138- 2040

0oaNQoo
¥

126-
195-
192-
113-
C
C

ol B0N We I BT S g

i
nN-=oOo

Printed in U,S.A,

FRONT AXLE

21

DESCRIPTION REQ'D

AXLE - front s e e me

SPINDLE-rightlland ® * & 8 9 5 & ® P S P E PSS O EDE SRS
SPINDLE -lefthand ......¢0000000s0. e s seae s et aens
PIN - roll L.H. spindle 3/16" x 1-1/2" ... .. veeecannsas
WASHER - thrust 13/16" .. ....v.eeeeveanocsnnnesas
FITTING - lube e et ce s s ecsecasanensens cceersone
COVER - lube fitting eas ss Ui s sasssacscanassssassssa

WASHER - spindle ......cccecevonnvececsocsaancnss
WASHER - wheel spacer . ....cceocoseaae

PIN - cotter 5/32" x1-1/4" | . ... veirerecencanannnne
ROD -tieanddraglink ,.....40c0ccs0eecavscsoaseaa
BALLJOINT - R H.thread ......cco0cesvucccassancns
BALL JOINT - L.H. thread ., ...c0cc00c0-
LOCKWASHER - 1/2" ZP ., ... .2 eeeseeeccoacasancnns
NUT"I/Z"NFhex ® P @ @ & 8 8 0 0 0 0 S S G eSS GE PO LS
NUT - 1/2" NC hex, L.H,thread .........
ARM -upper Spindi€ . .4 cccoeieecansossascassanascas
PIN-axlepivot .....ccecvncocenacanse
NUT ~ jam 3/4" NCheX ..eeeeeeoncnsnaes
KEY -1/4"x1/4"x1" . ...00iuenen e secacnne
LOCKWASHER - 5/16" . .....cc0cna
BOLT -5/16" X1"NChéeX ...cceeeeneoees
PIN - spirol roll 1/4" x 1-1/2" , . ..... creccnes

oc..o.abooooU

® 8% 4 6 a s a0 s

FRONT AND REAR WHEELS

15090
12110
12111
10
12370
15093
21
2029
21
2017
13716
10292

WHEEL - front (includes bearing) .....
BEARING - sealed, inner . .....ccovenecscccecccnces
BEARING -outer , . ......
FITTING - lube ,...cc00.0 teseesstecersnseenronce
CAP-hub ,...cveeenenncases
WHEEL-rear ,.....cecc0cciccaccsoacsoenrs
KEY - Woodruff "A" 1/4" X T/8" .. ..c.eveeecroansncnes .
WASHER-3/8"p1ain,ZP e s s ese s s s s e s s eresansns s
LOCKWASHER - 3/8" ZP .. veveenoes
BOLT -3/8"x1"NChex, ZP ,...c0neuvn.
WASHER - 1"10gauge ,.....cc0cveso0ecsscscoscans
WASHER ~ 1" 18gauge ........

August 1972

NMNMNNDNDNNDNDNDDNDNDN




22




23

CASE MODEL 118 COMPACT TRACTOR
a5 BELTS, PULLEYS AND IDLERS
REF. PART NO, DESCRIPTION REQ'D
1 C 15511 PULLEY - transmission ., ... . .0 eevecccocosoessnses 1
2 C 18468 BELT -drive ... .uvievoensecnacaes B |
3 C 16739 PULLEY - idler,flat . .....evveeeocnnsconnseesas 1
4 113- 219 BOLT - 3/8"x2"NCheX .....eeevvoovocneans P |
5 C 17164 KEEPER -belt ,........0000eu. ceeseascencenes 2
6 195- 104 WASHER - 3/8" | |, .. it eieueeseoensonoonnanneass 16
7 131- 178 LOCKNUT - 3/8"NC heX ., ... 'vieusvovenoonnncnnea 4
8 C 17213 PULLEY -idler |, ..,...00evcccvoncnsasncassceses 1
9 C 17204 BUSHING - idlerpulley . ......c.0ceovcececessacane 1
10 195- 525 WASHER - 3/8" | ... veeeeeeeseeenoasannsanannn 5
11 ¢ 13012 PULLEY -idler,flat ., ..., ...t eeeeenn cesaees 1
. 12 C 17207 ARM - clutchidler ........000eevoenaes A |
13 C 17203 BEARING - S1€EVE .. v veesoooocansn B |
14 C 15178 SPRING - idler ......... A |
15 C 15545 BRACKET - spring, idler ,..,...ccceceectasovecoasces 1
16 C 17866 KEEPER -belt . ....cecvveneecocecnaacnnas I |
17  113- 102 BOLT - 5/16"%x3/4"NCheX ...veveeoceccocansonnaa 1
18 C 16752 WASHER - 5/16" . ... .veeeeeneooneentancannnnnas 1
19 192- 20 LOCKWASHER - 5/16" . .. ..cceececooscossanssaans 1
20 129- 102 NUT -5/16" NCheX ..veeeeveeoncococacas R |
21 178- 858 SETSCREW - 5/16" x 3/8" NC socket head Cesseenceees 2
22 C 19072 PULLEY - engine, drive & PTO .. ...t eecncenn I |
23 C 15156 BRACKET - saddle .. vvereeeecncannces R |
24 T 25070 KEY -1/4"8quare X 2"100g .+ vevvesoocacoonansenes 1
LB
BRAKE ASSEMBLY
1 C 15106 DRUM -Drake ,..u.eesevoecocccoconncnsaans R |
2 126~ 16 KEY - Woodruff #9 . .. v eeeeeveoonoonccons R |
3 178- 858 SETSCREW - 5/16" X 3/8"NC hex SOCKEt o v o vovevoveuaes 2
4 C 15127 BAND - brakeassembly . ......00ceveenveccacas .o 1
5  113- 102 BOLT - 5/16" x3/4" NChex ,,....... Wetecasesessss B
6 192- 20 LOCKWASHER - 5/16" ,...... O -
7 129- 102 NUT - 6/16" NCHeX ... .vueeeoeoonaoesnnsvennens 5
8 C 19107 ROD-~brake ., ......cceeeenconncanannns ceasesse 1
9 L 32763 SPRING - brake return | ., .....000ceua. R |
10 132- 26 PIN - cotter 3/32" X 3/4Y | .. .0 iteeeenennnnnnnannnas 1
11 131- 176 LOCKNUT - 5/16'" NC hex Ceececcetienneonns R |
12 C 16885 SPRING - brake ,....ceevenccunncenconasn R |
13 C 17211 PEDAL ASSEMBLY - brake . ... oeee.. R |
14 C 15156 BRACKET -saddle .......... et cectcceraeannes 2
15 138- 92 PIN-roll ..... et eenssesesecennteteennana R |
16 C 17410 LOCK - clutchand brake ,.....c0cc0cueoeonnes enes 1
17 C 18695 LATCH - brake Cenrecnsseeanaes B |
18 131- 69 LOCKNUT - 5/16" NCheX ..v.ueeeereveonocnaeanses 1
19 195- 521 WASHER =~ 5/18" ...t vieereeooooaseannsoecannansaea 2
20 C 15498 PAD - footrest R.H, short . ... eveveeennns R |
21 C 15499 PAD - footrest L.H, long I |
22 195- 541 WASHER ~ 5/8" s s e e s saseescaseseascecesnanes 2
. 23 132- 48 PIN - cotter 1/8" x 1" 2

LR B I I B B B I A Y I B I B A

Printed in U.S.A, | August 1972




24




25

| CASE MODEL 118 COMPACT TRACTOR

e

| HYDRAULIC TRANSMISSION AND CONTROLS
REF, PART NO, DESCRIPTION REQ'D
1 C 18207 TRANSMISSION - hydraulic (includes items 2, 3,4and5) .... 1
2 C 15546 GEAR - drive cecs e s s eesassencens sessseeeseas 1
3 C 15584 SPACER ...¢ececteccacennnnns et e scssecsenae ee 1
4 C 15585 RING - retaining cesneosease e |
5 126- 109 KEY ~ Woodruff #3 ..... wescassvvessareccacnes 3
6 C 15511 PULLEY - transmiSSiOn . e v evens e enosaosoconsocenss 1
7 195~ 2012 WASHER - 1/4" & . vireennannea e |
8 192- 19 LOCKWASHER - 1/4" T |
9 113- 2 BOLT-1/4"X5/8"NCheX ceessssesae D |
10 C 15155 FAN - transmission . .....oceeeees cessscannensacs 1
11 113- 241 BOLT~3/8"x3"NChex......‘.................... 4

- 12 192- 21 LOCKWASHER -~ 3/8" 1t eeecenncenes tececsrsess D
13 138- 51 PIN~ 101l 1/8" X 3/8" v i eeeeceoeccconanascenceanas 1
14 C 15534 GASKET - transmission ....eceeeeesa tecsesnesea P |
15 A 62549 SEAL - "O" ring, transmission ......ccesveeceee cesaas 1
16 C 18209 TANK - SUYEE ¢4 ceoveecees cscesssasseses O |
17 C 15549 CAP-tank ... vecceen e |
18 C 18210 SEAL - 0il tank T |
19 214- 4 CLAMP -~ hose 3/4" . v vt v eeneocnns ceesseasecsaces 2
20 C 17231 GUIDE-neutral ......veeceeeaee ceesessccescesces 1
21 131- 178 LOCKNUT -~ 3/8" NCheX v e veeveoeocaennns ceencseces 2
22 C 18837 HUB-tfravelcontrol .....ccoveveeeaa cesecsesncns ee 1
23 193- 53 LOCKWASHER - 3/8" external tooth . ...ccceevece. P |
24 C 15597 SCREEN ,..0e0eee- e

— 25 C 14900 SCREW-#10x3/8"NChexseli-tapping tescsenacecsees 4
26 178~ 858 SETSCREW =~ 5/16" X 3/8"NC .. uuvvesonncocerencees 2
271 C 17093 LEVER-sSpeed cOntrol .....cceeeecocencaca eeecsss 1
28 A 3724% KNOB -speed control . ....ceveeceeese . |
29 C 12093 BUSHING - fliplock ...vve.e.® T |
30 C 11942 SPRING - control IeVer . .c.eceveeeecacconoancas eses 1
31 131- 165 LOCKNUT - 1/2" NC hex et s e e e s cncvenes P |
32 C 17234 LEVER~-camcontrol .....c.ccceoease ecevssesseseea 1
33 195- 521 WASHER-5/16" e s e cscoane .
34 132- 320 PIN - cotter 3/32" X 3/4" .. ... veeeenn cesesevsonse 2
3 C 18839 LEVER - transmission control ., ........c0c0ce000e0.. 1
36 129- 103 NUT -3/8"NCHhEX +uiveeeeesoenoonooocccnns ceees 2
37 C 16898 BUSHING - CaMl . i o v e eeevesoovasososasanss eeeses 1

Printed in U,S.A.

casecoltingersoll.com

August 1972




26




CASE MODEL 118 COMPACT TRACTOR
DIFFERENTIAL AND FINAL DRIVE

EF., PART NO,
15788
15808
11173
11174
15812
15811
11172
15786
15787
19633
11178
11222

- 436

- 4
15813
16005
16006
15814

16007
15803
15807
15804

15815
15816
11193
11187
15802
15801
11205
16009
11195
53650

996
11224
15134
36 192- 20
37  129- 102
38 195- 104
39 192- 21
40 113~ 206

[y
-]
OO;'!:IOOOOOOOOO aaoaaa OOOOSSOO"JOOOOOOOOO
«J
i

Printed in U,S.A,

DESCRIPTION REQ'D

PINION-beveloo-ooooooooooooocooooooooo.ooooo.
GEAR -bDevel s e oo ns e s s e snacsecsssaccessencscsscs
PIN - drive s s ecos o ceosee s s e e s e s v serseasveveennaeon
BILOCK -drive e s s s s e e e snroscscssnosasccssassess “-oe e
CARRIER - differential e e s e s e st e s rs et resers e
CARRIER - differential » s e s e e s msnsacnsessessans e
GEAR-ring ooooooooo ® 2 6 8 5 00 08 000 e a0 a2 LI
AxLE-L.H. D I I N R S I R I N N A R A S 'Y
AXLE~RH, s+ e 2 s coeacocccesecsnssncscsccscsacss .
BEARING_thruSt ooooo e o 8 09 c0 00 0eeoeae ® o0 as s e
WASHER—ﬂ]mSt D R I I R R R R R A R N N A A A A
RmG-retaining DR A L R R A A RO I I T N I N Y
BOLT - 1/4" x2-1/4"NCheX ecceccccereccecccctcnns
LmKwAsHER-1/4”...l.‘......."'.....‘ .....
HOUSING - differential « « « « « a2 eseccasrscsocsran

BEEAING - needle ce e s s s s e s rescesrensemesea

BEARING - needle P I I R N T TR R
COVER - differential housing esecceceaeca. R

BEARING - needle (See Ref. 16) «eeceseceececnnn

BEARING - needle e s e o5 e ae L I R O O R )
HOUSING AND BUSHING ASSEMBLY - LH. s -cceoecens

BUSHING +¢ ¢ ¢ o sr o encascnsasscaconssonconcnas
HOUSING AND BUSHING ASSEMBLY - R.H, «cvcescene

BUSHING - (see Ref, 21) e veecococoannasss
SHAFT-br*e @ & & @ & ® 8 & 9 % ¢ BB A E B "D e e L PE e e e e

GASKET - houSing tO COVEr st e censseaacascscncccns
GEAR -output ..ceeeee..- Pecserensassnseanrsoe
GEAR - idler T st esesaessessassnn
SHAFT-OutpUt ® @ @ & % 8 0 6 8 0 0B 6 0 S e s O e A4S BN S e ans * e
SPACER ..... T e
WASHER ... 0ccccesse ceecvstscssesssansaracsns
WASHER +evenesaccccscecns coesrvetresesessanes
SEAL - oil i,
PIN-dOWEl .escecccasccccconsscccsccnccsscnsces
SCREW - 1/4" x 1" NC hex head, self-tapping . ...ec.ccceees
PLUG - oil filler and drain « « « e ¢ a s ¢ 2 2 & evsose
BOLT - "U" 5/16" 4 ecceecoscncsasnvsosssssansnsaas
LOCKWASHER - 5/16" ZP ....... ceessssesesennnss
NUT -5/16" NChex, ZP .ccieececens Ceseaceseanense
WASHER ~ 3/8"flat .. cvornoavonnee
LOCKWASHER - 3/8" e erasseseccsccasnesensacse
BOLT - 3/8" x3/4"NChex ...ecas teseensssrsssans

" s 2 * 0

e » e & 8 @ ® 3 8 ° 8

August 1972

P T A A Y = Ll Rl o il - N Sl o ol Rl S

[

NN ERDNDNODN

27




28

ws/ EX:

@\kt.




29
CASE MODEL 118 COMPACT TRACTOR
ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D
1 C 17037 HOUSWG'PI‘O LA L R R R I A I IR A B A R B I I R A ]
2 C 15083 PULLEY - PTO bottom cecesesnesecscsssoncsccnne
3 C 15086 PULLEY ASSEMBLY - PTO top cececacsssaserenvsene
4 C 10822 WASHER - plain ., ,,......... cesesesnresaanans
5 A 70280 BEARING - PTO | .. ....c00ecnaasas csaans ceosnen
6 C 15272 WASHER-bell B EEEEREE R R N TS
7 113- 206 BOLT - 3/8" X 3/4" NChexX, ZP |, ... civeveeeoosoannes
8 192- 21  LOCKWASHER -3/8"ZP . . ... .......... ceeeeeea.
9 195- 104 WASHER - 3/8'" plain, ZP |

10 A 30881
11 113- 213
12 182- 286
13 C 17108
14 C 16714
15 C 18716
16 131- 179
17 C 15672
18 C 18608
19 C 19015
20 132- 46
21 C 15527
22 175~ 415
23 192~ 20
24 129~ 102
25 C 19171
26 C 15252
27 113- 102
28 195~ 521
29 192- 20
30 129- 102
31 129- 103
32 C 18607
33 C 15545

C 19044
C 19172
C 14525
C 15156
113- 102
192- 20
129 102
138~

C 15564
138- 2054
195- 521

= O 0 =IO WN -

- O

Printed in U.S.A.

WASHER"Spacer © 6 8 6 06 06 8 00 85 06 0050680500000 s e
BOLT - 3/8"x2-1/4"NCheX . ..veveveneeoanoconens
SCREW - pan head 3/8" x1-3/4"NC ... ...ccivveveenen
SLEEVE-inneroooooocscoooooo..o
BUSHING - bearing , , . .....c0eeees s
SPRING = PTO .. uveveeeenceocecsncneccoonnssscccaes
NUT - 3/8" NC hex1ock . ...ce.. .
PULLEY -~ idler . ..cveececocosesocscacnscasnnss
ROD-PTO ,.......
LEVER - engaB8iNg . ... eeeeceecsoconsacseaasnsaes
PIN - cotter 1/8" x3/4" ., ... vueenne
SPACER |, ... veecececceecacccanascnsocasancanss
SCREW - 5/16" x 1" truss head, ZP
LOCKWASHER = 5/16" ZP ... vvevovnoasconcnnascss
NUT - 5/16" NChex, ZP . ......c... .
BELT-PTO ....ceveoases e eecsecacssenaconas
KEEPER - belf ., ... 00veeeneoorcscasaceoanonsnoaes
BOLT - 5/16" x 3/4" NC hex
WASHER - 5/16"
LOCKWASHER - 5/16", ., . .........
NUT - 5/16" NC hex
NUT - 3/8'" NC hex
ARM -iddler , ,....ceeveecncenne ceeeen
BRACKET - spring attaching

oooooooooooooooooo

® ¢ » @ 5 000 000 ® » 502009 80

" 2 @ 28 8 06 s s s e s s A as s s

oooooooooooooooooooooooooooooo

IMPLEMENT LIFT

LEVER - implement lift
ROD - push |, ...t ieeeennoescescasansccsnncanns
BUTTON - thumb

BRACKET - saddle
BOLT - 5/16" x 3/4" NC hex, ZP .
LOCKWASHER - 5/16" ZP
NUT - 5/16" NC hex, ZP

PIN - roll 3/16" x 3/4" .. .
SBPRING | .. ...ccoeseeesssncsssassssssancssncas
PIN - spirol 5/16" x 1-3/4" .
WASHER - 5/16" plain

® 8 0 0 e 4 a0 e s s e e s e 0ane 5 00 050

“«a B 88 % ® 08 88 e S0 e e
@ ® 6 s 0 5 e s s 20 s e At s

..... 48 e % e 0 s s e s e e e ey

S % @ 2 2 P R S N P E TSN A S e

August 1972

1
1
1
1
2
1
1
2
2
AR
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
3
2
2
1
1
1

el N Y Ll




30

MAG. GND.




CASE MODEL

=
xi

. PART NO,
10458
18677
14565
14566
17685

SOOOOO

7
14553
18816

19
18203
19055
18182
15114

R 3980307
17114

O -1 U1 0O i

—
—
aowaaaoaaaao

BR 293061
BR 294628
BR 26018
BR 260374
BR 65704
BR 61760
BR 93381
BR 220477
BR 93042
BR 222117
0 187- 1041

= O@-IDO W

ELECTRICAL SYSTEM

DESCRIPTION REQ’

BATTERY - 12VOlte o e s et enevonsasccscorscosecsscse 1
HARNESS - Wil€ 4 c o es s o neassoosssconsscse T |
CABLE - battery positive (red 10-1/2")  +..cveveeossves 1
CABLE - battery negative (b1ack 12" « v e v eeereeonvonsnes 1
WIRE - battery negative to solenoid case . ...+... R |
FUSE-7.5amp, «cceceecevecens B |
SOLENOID - start . 1
SWITCH - ignition, includes K€y . ... .o e onoeccoeennose 1
KEY -idgnition . ,........cccieerennnnn P |
WIRE - solenoid to PTO safety switch ... ... 00e0eveenoe 1
WIRE - PTO safety switchto clutchswiteh , . .......0.c.. 1
SWITCH - strip PTO &clutch .. .........c00vevevee. 2
CLAMP - battery holddown ....... s eescesesravns 1
STARTER - engine, 12 volt (repairs page ) ..... R |
SWITCH -strip ........... i |

BREAKER CONTACTS

KIT -ignition . ........c0000.
POINTS AND CONDENSER
SPRING - breaker arm , . ... cceeoe.
SPRING ~ connector, condenser
PLUNGER - breaker point
KEY - flywheel, zine ,.... O

SCREW - breaker arm mounting / e

CLAMP - condenser mounting

SCREW - condenser mounting

COVER - breaker point

SCREW - sems, cover

e a v o o

LI N S Y

®» o e 0 ® 8 o s
@ o o » e o o0
e & 2 68 00 0080w

Printed in U.S.A.,

118 COMPACT TRACTOR

- ® e e 5 6000 800

® * 6 08 v e 008 a0
" e e s s s e
ooooooooooooo
® o 82 0 0 e e 0
LR B I RN R I

August 1972

31

ekl ' — et T 1 1 11

wt o




32

casecoltingersoll.com




CASE MODEL 118 COMPACT TRACTOR
ELECTRICAL SYSTEM HARDWARE

REF. PART NO, DESCRIPTION REQ'D
1 C 14060 NUT -backup e ssseecacecsas D |
2 C 17426 WASHER - ignition switch e e 2o cse.. P P |
3 C 17921 NUT - escutcheon =« + - --« ceesessansvsssaansasans P |
4 C 10836 NUT-speed es s e s smean et s s s sssaa RN enneneen 2
5 193- 70 LOCKWASHER - #10 external tooth cessasancserssean 2
6 187- 484 SCREW -~ #10 x 1/2" self-tapping hex «+«+-ccce. esacacesas 2
7 C 18204 SCREW - #10 x1/4" binder hd. nylon +ccecessccccceccss. 1
8 195- 513 WASHER - #10 «seoareecseasse teassneessecsasasnee 2
9 C 15704 NUT-#IONCheX,nleh s e s s e mesoenss e * o v aor s 1
10 129- 642 NUT - #£10acorn scss««= ceesssesasevsscnnn P |
11 111- 202 BOLT - 5/16" x 3/4" round head, squareneck «««cceeeecose 1
12 129- 102 NUT-5/16"NChex e nsevescoansssavue ecscescsasene 1
13 111- 108 BOLT - 1/4" x 3/4" round head, square neck ««....... I |
14 129- 101 NUT -1/4" NCheX sccececescsoccccancccnncansns 1
15 129— 122 NUT-5/16"NFhex 2 2 ® ® 9 8% 68 28 B 4 0 6 G e G0N0 asacce 2
16 192- 20 LOCKWASHER-S/IG" e & R 8 0% 5 08 0 60 e 0 aB s e e s s e - e 2
17  192- 18 LOCKWASHER =~ 3/16"¢ cccessreccccscacarssacccncns 2
18 129~ 27 NUT -#10heXecococcsscscsscnns eessscceessecnaa 2
19 C 10472 CLIP-'WiI‘ehOldel‘..o......... oooooo ® ® » & & 0 800 0 0 2
20 C 19246 HOI&DER‘StripSWitCh ® 8 % 5 5 8 5 & 4 6 0 A O Q00 " e Ve s e e s Z
21 182- 523 SCREW - #10x7/8"panhead secececccccrccsscacns 2
22 C 19254 WASHER - 13/64"nylon  +-cccses- estsesscsssssrenas 2

2

23 129— 77 NUT—#IOSquare l......;..‘..' ooooo > o0 a s 00 s e

BR390307 STARTER

1 BR 299963 DRIVE ASSEMBLY ccssencscssss B |
2 BR 390454 CAP ASSEMBLY - drive end (includes bearing & bracket) ... 1
3 BR 390456 ARMATURE ASSEMBLY - (includes washers) +.eee-.- ees 1
4 BR 390452 HOUSING - starter (includes field coils) ceeccvecavccnnnn 1
5 BR 390455 CAP ASSEMBLY - commutator end (includes bushing,
brushes and springs) ceecasesesnesscsccssassacs 1
6 BR 299962 BOLT - thru (includes nuts and lockwashers) ««secasc.. cees 2
NSS BRUSHES AND SPRINGS - (order item 5 - cap assembly) ... 1

Printed in U.S.A, August 1972




34

A
/i

—  ~ —~ |TRAVEL CONTROL

A IMPORTANT

.
TR CHOK
‘ I} oFF

®

ME=TC “4aZmTIO>A~




Printed in U,S.A, August 1972

casecoltingersoll.com

|

| 35

| CASE MODEL 108 COMPACT TRACTOR

/'“

’ DECALS

| REF, PART NO, DESCRIPTION REQ'D
1 321- 2474 DECAL - (R.Ho) ® % 8 8 2 8 8 0 0 08 0 e s L0 0 s BN e s IR e e 1
2 321~ 2475 DECAL- (LH.) ..cuiucrienenncnsanssas secaes I §
3 321- 24717 DECAL - instrument panel . .....c00ceeus. ceescecesas 1
4 C 18186 DECAL-PTO ® ® 8 ® U S 8 GG e P e eSS e Sk e e PO e 1
5 C 15658 DECAL - brake lock % ¢ 8 & 8 & 8 & " S B BB SE D eSS s 1



36

TN




37
CASE MODEL 118 COMPACT TRACTOR
HEAD LAMP KIT(OPTIONAL)

REF. PART NO, DESCRIPTION REQ'D

NSS KIT - head lamp (order as J6 machinery item) ,,.,..,....... 1
1 C 14302 HEADLAMP.. oooooooo ® » 8 ® & 6 8 3 8 P S S ¢ OB s eI L ] 2
2 C 14537 CONNECTOR - headlamp ,...... cececscsascecnscan 1
3 C 19177 HARNESS"Wire........ ........ . e M EEREEEEEREEREE I 1
4 C 19222 SWITCH - headlight ................ B |

321" 2484 DECAL - lights *® 6 o 068 00 ® o 8 0 0 & = ® ® e 8 e 2 » a * e 0 0o 0 1

HEAD LAMP

1 131- 629 NUT-Speed oooooo ® ® & &% 68 e a8 m e e s 8 e aea “« 66 a0 e e 4
2 187- 1047 SCREW - #8 x 1/2" round head, Phillips, self-tapping ,..... 4

C 14302 HEAD LAMP ASSEMBLY . ........... cacecerassaas 2
3 NSS RECEPTACLE - head lamp (order C14302 ceeveanevaes 1
4 C 14305 BUILB - head lamp ....... cescssesvanseses oo 1
5 C 14304 GASKET - head lamp oooooooooo 2 a e 0o 08 0 0 a0 s e 2
6 C 14303 LENS‘headlamp e ® ® 5 » a5 0 e 8 2w e - ® 0 @ 6% 0t s e 1

Printed in U,S.A.

casecoltingersoll.com

August 1972




38

| NUMERICAL INDEX

casecoltingersoll.com

| PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO.  NO. NO. NO.  NO. NO. NO. NO. —
A 27195 5 35 BR 221796 7 49 BR 299572 5 16
A 30881 21 9 BR 221885 7 74 BR 299577 9 -
A 30881 20 10 BR 221898 5 36 BR 299650 13 16
A 37247 25 28 BR 221901 9 97 BR 299707 13 18
A 62549 25 15 BR 221907 9 89 BR 299740 13 24
A 70280 29 5 BR 221986 13 15 BR 299762 13 13
BR 23108 13 7 BR 221995 13 20 BR 299848 7 40
BR 26018 31 2 BR 222010 13 12 BR 299852 13 31
BR 26157 13 6 BR 222014 13 22 BR 299962 33 6
BR 26828 5 30 BR 222027 13 26 BR 299963 33 1
BR 27590 13 3 BR 222114 5 21 BR 390180 7 46
BR 27750 5 13 BR 222117 5 38 BR 390233 9 93
BR 27803 5 23 BR 222117 31 9 BR 390307 31 14
BR 61760 7T 47 BR 222211 7 80 BR 390347 5 15
BR 61760 31 5 BR 222212 7 83 BR 390348 5 15
BR 65704 31 4 BR 222263 7 75 BR 390349 5 15
BR 65906 5 29 BR 222277 7 52 BR 390350 5 15
BR 66068 7 70 BR 230759 5 33 BR 390379 11 12
BR 66538 9 90 BR 230896 13 11 BR 390380 5 2
BR 66554 7 69 BR 230927 5 5 BR 390402 5 20
BR 66768 5 6 BR 230932 13 25 BR 390419 5 24
BR 91920 7 61 BR 230976 7 78 BR 390452 33 4
BR 91920 13 9 BR 260374 31 3 BR 390454 33 2
BR 92659 5 22 BR 260584 7 66 BR 390455 33 5
BR 93038 13 8 BR 260933 5 31 BR 390456 33 3
BR 93042 7 50 BR 260971 7 53 BR 390640 5 1
BR 93042 31 8 BR 261038 5 9 BR 390662 7 56
BR 93158 9 96 BR 261055 5 27 BR 390684 13 23
BR 93163 5 37 BR 261116 13 29 BR 390693 mnm
BR 93210 7 44 BR 261117 7 55 BR 390811 11 18
BR 93211 7 45 BR 261129 7 54 BR 390892 9 8
BR 93323 11 15 BR 270382 13 28 BR 390918 7 73
BR 93357 13 1 BR 270430 5 19 C 10292 21 12
BR 93381 9 88 BR 270511 13 21 C 10458 31 1
BR 93381 31 6 BR 270528 11 13 C 10472 33 19
BR 93410 9 94 BR 270538 5 7 C 10657 11 5
BR 93438 7 84 BR 270538 11 17 C 10678 13 30
BR 93496 7 60 BR 270538 13 14 C 10822 29 4
BR 93536 7 42 BR 270539 11 16 C 10836 33 4
BR 93536 7 81 BR 280005 41 7 C 11172 27 7
BR 93572 7 58 BR 292260 5 26 C 11173 27 3
BR 93572 13 27 BR 292681 13 5 C 11174 27 4
BR 93585 5 14 BR 294606 5 4 C 11178 27 11
BR 93621 7 79 BR 294628 31 1 C 11187 27 26
BR 93621 9 86 BR 295840 5 17 C 11193 27 25
BR 93622 11 14 BR 295841 5 17 C 11195 27 31
BR 93630 5 25 BR 295962 5 3 C 11205 27 29
BR 93704 7 76 BR 295963 5 11 C 11222 27 12
BR 210728 5 32 BR 298303 7 61 C 11224 217 34
BR 211383 7 51 BR 298614 5 18 C 11529 11 8
BR 211712 i3 17 BR 298616 5 10 C 11906 21 5
BR 211778 7 43 BR 298923 5 12 C 11942 25 30
BR 220477 31 7 BR 298968 9 87 C 12093 25 29
BR 220521 13 4 BR 299061 31 - C 12110 21 1~
BR 220680 7 62 BR 299096 13 19 c 12111 21 3
BR 220680 7 82 BR 299392 9 95 C 12370 21 5
BR 220865 7 48 BR 299500 772 C 12975 19 20
BR 221535 7 59 BR 299543 9 92 C 12975 21 8
BR 221559 7 57 BR 299569 5 16 C 13012 23 11
BR 221596 5 28 BR 299570 5 16 C 13106 a1 7
BR 221760 7 65 BR 299571 5 16 C 13716 21 11



39

NUMERICAL INDEX
PART PAGE REF. PART PAGE  REF. PART PAGE REF.
“LNO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14060 33 1 C 15788 27 21 C 18607 29 32
Cc 14201 19 19 C 15801 27 28 C 18608 29 18
C 14302 37 - C 15802 27 27 C 18626 21 18
C 14302 37 1 C 15803 27 20 C 18661 15 -
C 14303 37 6 C 15804 27 22 C 18662 15
C 14304 37 5 C 15807 27 21 C 18664 15 3
C 14305 37 4 C 15808 27 2 C 18670 15 2
C 14525 29 3 C 15811 27 6 C 18677 31 2
C 14534 17 4 C 15812 27 5 C 18695 23 17
C 14537 37 2 C 15813 27 15 C 18702 17 9
C 14553 31 7 C 15814 27 18 C 18716 29 15
C 14565 31 3 C 15815 27 23 C 18816 31 8
T C 14566 31 4 C 15816 27 24 C 18837 25 22
C 14900 25 25 C 16005 27 16 C 18839 25 35
C 15066 21 1 C 16006 27 17 C 19008 13 7
C 15067 21 11 C 16007 27 19 C 19012 13 1
C 15068 21 13 C 16009 27 30 C 19015 29 19
C 15083 29 2 C 16129 17 1 C 19044 29 1
C 15086 29 3 C 16245 19 7 C 19055 31 11
C 15090 21 1 C 16714 29 14 C 19069 15 12
C 15093 21 6 C 16724 21 3 C 19072 23 22
C 15096 19 4 C 16739 23 3 C 19073 13 6
C 15097 19 5 C 16752 13 3 C 19074 11 6
C 15104 19 12 C 16752 23 18 C 19075 31 9
C 15105 19 13 C 16885 23 12 C 19107 23 8
7~ 15106 23 1 C 16898 25 37 C 19112 15 17
o 15113 21 12 C 16946 21 2 C 19118 17 5
C 15114 31 13 C 16948 21 17 c 19171 29 25
C 15127 23 4 C 17037 29 1 C 19172 29 2
C 15134 27 35 C 17038 15 16 c 19177 37 3
C 15155 25 10 C 17038 19 18 C 19222 37 4
C 15156 23 14 C 17093 25 27 C 19246 33 20
C 15156 23 23 C 17108 29 13 C 19254 33 22
C 15156 29 4 C 17114 31 15 F 19633 27 10
C 15174 11 2 C 17164 23 5 F 53650 27 32
C 15178 23 14 C 17203 23 13 L 32763 23 9
C 15252 29 26 C 17204 23 9 M 20677 9 91
C 15272 29 6 C 17207 23 12 T 25070 23 24
C 15498 23 20 Cc 17211 23 13 T 33565 21 20
. C 15499 23 21 c 17213 23 8
C 15511 23 1 cC 17231 25 20 HARDWARE CODE NUMBERS
C 15511 25 6 C 17234 25 32
C 15519 11 1 C 17235 19 17 11- 312 7 63
| C 15527 29 21 C 17410 23 16 13- 4386 27 13
| C 15534 25 14 C 17426 33 2 41- 24 13 2
| C 15540 11 10 C 17685 31 5 92- 4 27 14
: C 15545 23 15 C 17866 23 16 111- 108 33 13
| C 15545 29 33 cC 17921 33 3 111- 202 33 11
| C 15546 25 2 C 18015 19 3 111- 215 19 8
| C 15549 25 17 C 18016 19 1 113- 2 13 9
! C 15564 29 9 C 18182 31 12 113- 2 25 9
| C 15584 25 3 C 18196 35 4 113- 3 13 12
! C 15585 25 4 C 18203 31 10 113- 4 15 13
77 15597 25 24 C 18204 33 7 113- 102 17 6
& 15610 17 2 C 18205 15 11 113- 102 23 5
C 15116 15 19 C 18206 11 9 113- 102 23 17
C 15658 35 5 C 18207 25 1 113- 102 29 5
i C 15672 29 17 C 18209 25 16 113- 102 29 27
C 15704 33 9 C 18210 25 18 113- 103 15 5
C 15786 27 8 C 18468 23 2 113- 103 19 15
C 15787 27 9 C

18479 15 1 113- 103 21 22







